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Sammensætning af tilbehør
PART NO. Beskrivelse QTY

1 Base Tube 1
2 Base Tube 1
3 Main Frame 1
4 Seat Tube 1
5 Backrest Tube 1
6 Extension Tube A 1
7 Adjustable Tube 1
8 Extension Tube B 1
9 Adjustable Tube 1
10 Seat 1
11 Backrest 1
12 M10X90 Hex Bolt 4
13 M10X105 Hex Bolt 2
14 M10X85 Hex Bolt 4
15 M10X25 Hex Bolt 10
16 M10 Nylon Nut 10
17 M10 Washer 30
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